LT35 Debarker Option

Safety, Installation, Operation,
Maintenance & Parts Manual

076030 LT35 Debarker rev. A.12

Safety is our #1 concern!
April 2014

Form #2048

Models Effected:

LT35
LT35HD

WARNING! Read and understand this
manual before using this machine.




California
Proposition 65 Warning

WARNING: Breathing gas/diesel engine exhaust exposes you to chemicals known to
the State of California to cause cancer and birth defects or other reproductive harm.

Always start and operate the engine in a well-ventilated area.
If in an enclosed area, vent the exhaust to the outside.

Do not modify or tamper with the exhaust system.

Do not idle the engine except as necessary.

For more information go to www.P65warnings.ca.gov.

WARNING: Drilling, sawing, sanding or machining wood products can expose you to
wood dust, a substance known to the State of California to cause cancer. Avoid inhaling
wood dust or use a dust mask or other safeguards for personal protection.

For more information go to www.P65Warnings.ca.gov/wood.

Active Patents assigned to Wood-Mizer, LL.C

Wood-Mizer, LLC has received patents that protect our inventions which are a result of a dedication to
research, innovation, development, and design. Learn more at: woodmizer.com/patents

©2024 Wood-Mizer LLC
Printed in the United States of America, all rights reserved. No part of this manual may be reproduced in any form by
any photographic, electronic, mechanical or other means or used in any information storage and retrieval system with-

out written permission from

Wood-Mizer, LLC
8180 West 10th Street
Indianapolis, Indiana 46214


https://woodmizer.com/us/patents

Table of Contents Section-Page
SECTION 1 SAFETY 1-1

1.1 Safety SYMDOIS.......coouiiiiieie e 1-1

1.2 Installation and Maintenance............ccceeueevereerrerniesiieseeseeneeseeeseeeeeens 1-1

1.3 Operation and TOWING .......c.cccveeeiiriiriiesrieniieieeeeseeestee e seseessesseesnesseenes 1-1
SECTION 2 DEBARKER INSTALLATION 2-1

2.1 Debarker Installation ...........cccceceiiiineiieiiinee e 2-1

2.2 Harness Installation .........coceeouieeiiiinin et 2-1

23 Control Component Installation ............occceereeiininenieiieeienincneeiee 2-4
SECTION 3 ALIGNMENT 3-1
SECTION 4 OPERATION AND MAINTENANCE 4-1

4.1 Locking Pin Operation ...........c.ccceereereeieeieneentenie e eee e 4-1

4.2 CONLTOL OVEIVIEW ...eneiiiiiiie ittt sttt ee et see et enbe e e eessae e 4-1

4.3 (0075321 (o) s W T UUUTPPRTRRN 4-1

44 MEINEETIANCE .....veeveereeeiieeeteiieeeeetee e e e et teste st et eaeesee st eae e e enteneeseeeneeneens 4-2

4.5 TrOUDIESNOOTING....c.uvetieciieiie ettt ettt st ete e e v aesraesne e 4-3
SECTION 5 ELECTRICAL INFORMATION 5-1

5.1 Wiring Diagrams, D24 (LT35 Rev. A6.08+/LT35HD Rev. A6.10+)....5-1

5.2 Component List, D24 (LT35 Rev. A6.08+/LT35HD Rev. A6.10+)......5-3

53 Wiring Diagrams, G25 & D17 (Rev. A6.00+) ....ccceevieeiiiiiieiieiieens 5-4

54 Component List, G25 & D17 (Rev. A6.004) .....coovevieeiiiicieiiesiieenens 5-6

5.5 Wiring Diagrams, G25 & D17 (Rev. A4.00 - A5.00) .....cccceeeevveenvrnnnenn. 5-7

5.6 Wiring Diagrams, G25 & D17 (Rev. A4.00 - A5.00) ...c.cccveereeerieneenns 5-8

5.7 Component List, G25 & D17 (Rev. A4.00 - A5.00) ...ccceecvvecerniieiiennnes 5-9
SECTION 6 DEBARKER PARTS 6-1

6.1 Debarker ASSEMDLY .......c.ccovvieiieciiiiiiie ettt eseeer e eeene e 6-1

6.2 Pivot Arm ASSEMDLY .....oocviiiiiiiiicee e 6-2

6.3 Blade Motor ASSEMDIY ........cccuieiiiiiiiiie et 6-4

Rev. A.O07+ oo 6-4
6.4 Blade Motor ASSEMDbLY ......cccueririiriiiiie ettt 6-6
ReV. A.04 = A.06 ...t 6-6
6.5 Debarker Solenoid ASSEMDLY .......cccevceerviriieriieniieie et 6-8
6.6 Debarker Control ASSEmMDIY ........c.cccuveceiviiicienie et 6-9

Table of Contents

WMdoc040424

il



Safety
Safety Symbols

SECTION1 SAFETY
1.1 Safety Symbols

The following symbols and signal words call your attention to instructions concerning your personal safety. Be sure to
observe and follow these instructions.

DANGER! indicates an imminently hazardous situation which, if not avoided, will result in serious
injury or death.

WARNING! suggests a potentially hazardous situation which, if not avoided, could result in seri-
ous injury or death.

ij CAUTION! refers to potentially hazardous situations which, if not avoided, may result in minor or
moderate injury or damage to equipment.

NOTICE indicates vital information.

1.2 Installation and Maintenance

DANGER! Make sure all electrical installation, service and/or maintenance work is performed by
A a qualified electrician and is in accordance with applicable electrical codes..

DANGER! Before performing any service to this equipment, turn the power toggle switch to the
OFF position and disconnect the sawmill battery ground terminal.

WARNING! Before replacing the debarker blade, move the sawmill blade guide arm in front of
the sawmill blade to cover the blade teeth.

1.3 Operation and Towing

DANGER! Make sure all guards and covers are in place and secured before operating the
debarker option.

DANGER! Keep all persons out of the path of moving equipment when operating the debarker.

WARNING! Debarker is ON when warning light is ON (or bell sounds prior to Rev. A.07). DO
NOT disconnect the warning light (or bell).

1-1 WM doc 4/4/24 Safety



Installation
Debarker Installation

SECTION 2 DEBARKER INSTALLATION
The debarker option may be installed only to LT35 and LT35HD sawmills Rev. A4.00 and newer

equipped with the new up/down system.

DANGER! Before performing any service to this equipment, turn the power toggle switch to the
OFF position and disconnect the sawmill battery ground terminal. Failure to do so will result in

serious injury or death.

CAUTION! Due to various design changes and past retrofits and options, you should very care-
fully look your mill over to determine Debarker compatibility before beginning Debarker installa-

tion.

2.1 Debarker Installation
DANGER! Always disengage the
blade and shut off the sawmill
engine before installing the
debarker. Failure to do so will result
in serious injury.

IMPORTANT! Sawmills are
equipped with pre-drilled Debarker
mounting holes. Verify hole loca-
tions before beginning Debarker
installation. Proper hole location
is imperative for safe and effec-
tive Debarker operation.

Debarker
Assembly

P P
3/8-16 x 1/2” Hex Head Bolt
U

. 3/8-16 x 3 V%"
Hex Head Bolt:

3/8” Flat Washers (2)

3/8"-16
Nylon Lock Nuts (2)

FIG. 2-1

1. Assemble the debarker assembly to the sawmill saw head. See Fig. 2-1.

2. Align the debarker mounting plate holes and the
mounting holes in the saw head.

3. Use the provided mount spacer plate and fasten-
ers to secure in place as shown below.

4. Make sure the debarker is square to the saw
head before tightening.

5. Install the solenoid/breaker box to the saw head
frame.

6. Use the two provided 1/4-20 x 3/4" hex head
bolts, 1/4" split lock washers and 1/4" flat wash-
ers to secure the solenoid/breaker box to the
water bottle mount bracket.

Solenoid/Breaker Box

1/4" Flat Washers (2)

1/4" Split Lock
Washers (2)

1/4-20 x 3/4" Hex
Head Bolts (2)

2.2 Harness Installation
DANGER! Before performing any service to this equipment, turn the power toggle switch to the
OFF position and disconnect the sawmill battery ground terminal. Failure to do so will result in
serious injury or death.
NOTICE Avoid pinch and pivot points, unnecessary wire bending and open spaces where the
wire could get caught by a log, etc. If you have any questions, call Wood-Mizer customer service.
Installation WM doc 4/4/24 2-1



Installation
Harness Installation

1.

10.
1.
12.

Route the debarker motor harness through the saw head frame hole.

Continue routing the debarker
motor harness inside the debarker
frame towards the debarker blade
guide arm motor and blade motor
as shown below.

Connect the blade guide arm
motor wires to the blade guide
arm motor.

Remove the top motor cover from
the blade motor and remove the
top nuts from each of the blade
motor terminals.

Route the black motor and light
wires (or bell wires prior to Rev.
A.07) through one of the provided
rubber boots.

Prior to Rev. A.07: Strip the end
of the black warning bell wire and
install a 1/4” 14-16 gauge ring ter-
minal. To install the 14-16 gauge
ring terminal, fold the stripped end
of the wire over the insulation,
install the ring terminal and crimp
in place.

Connect the black motor and light
wires (or bell wires prior to Rev.
A.07) to the negative (-) motor ter-
minal.

Replace the terminal nut to
secure the wires.

NOTE: Make sure that the
ring terminals do not touch
the motor body.

Route the red motor and light
wires (or bell wires prior to Rev.
A.07) through one of the provided
rubber boots.

Prior to Rev. A.07: Strip the end
of the red warning bell wire and
install a 1/4” 14-16 gauge ring ter-
minal. To install the 14-16 gauge
ring terminal, fold the stripped end
of the wire over the insulation,
install the ring terminal and crimp
in place.

Connect the red motor and light
wires (or bell wires prior to Rev.
A.07) to the positive (+) motor ter-
minal. Replace the terminal nut to
secure the wires.

Blade Guide Arm
Motor Wires

Debarker
Motor
& Light
Harnesses

Install Boots Over
Motor & Light Wires

And Connect To Debarker
Blade Motor (Red/+,
Black/-).

3H1148-10B

Blade Guide Arm
Motor Wires '

Debarker
Motor
Harness

Install Ring Terminals
To Warning Bell Wires.
Install Boots Over Bell
And Motor Wires And
Connect To Debarker
=i Blade Motor (Red/+,
" Black/-).

Warning Bell
Wires

3H1148-8C

FIG. 2-4PRIOR TO REV. A.07

NOTE: Make sure that the ring terminals do not touch the motor body.

Slide the rubber boots over the motor terminal posts to protect the connections.

Replace the top motor cover.

Remove the cover from the solenoid/breaker box, if necessary.

2-2

WM doc 4/4/24 Installation



Installation
Harness Installation

13. Connect the debarker motor red wire to terminal #2 of the solenoid in the solenoid/breaker box.

14. Connect the debarker motor black wire to the alternator ground stud.
15. Locate the control box red wire with the ring terminal bundled with the existing harnesses next to the alternator.
16. Connect the control box red wire to terminal #3 of the solenoid in the solenoid/breaker box.

17. Connect one end of the supplied 20" red wire to the top terminal of the breaker in the solenoid/breaker box. See Fig.
2-5.

D24 Only
i Supplied
20" Wire
(Red)
/
Starter W //
Supplied Solenoid/Breaker Box 3H1148-9C
12" Wire (Black) .
Alternator Battery \ Solenoid Diode Assembly (
Terminal Alternator
/W -
Control Box Supplied /
Wire (Red) 20" Wire (Red) @
Debarker
E{arness -
@ @ a Breaker
Alternator .
Supplied _
Ground Stud " Supplied
12" Wire (Black) 9" Wirs (Red)
X )
Blade Guide - Debarker Motor
Arm Motor Wires @ Debarker Motor . Wire (Red) =
N\ N\ & __ Wire (Black) 7 B P25

18. Connect the other end of the supplied 20" red wire to the battery terminal located on the alternator.
D24 Only: Connect the other end of the supplied 20" red wire to the battery terminal located on the starter.

19. Connect one end of the supplied 12" black wire to terminal #4 of the solenoid in the solenoid/breaker box.

20. Connect the other end of the supplied 12" black wire to the alternator ground stud.
D24 Only: Connect the other end of the supplied 12" black wire to the starter ground stud.

21. Connect one end of the supplied 9" red wire to terminal #1 of the solenoid in the solenoid/breaker box (if not already
connected).

22. Connect the other end of the supplied 9" red wire to the bottom post of the 60 Amp breaker.
23. Connect the diode assembly to the solenoid in the solenoid/breaker box.

24. Connect the red wire of the diode assembly to terminal #3 of the solenoid.

25. Connect the black wire of the diode assembly to terminal #4 of the solenoid.

26. Replace the solenoid/breaker box cover and use the tie wraps to secure all the wires to the existing harnesses.

Installation WM doc 4/4/24 2-3



Installation
Control Component Installation

2.3 Control Component Installation

DANGER! Before performing any service to this equipment, turn the power toggle switch to the
OFF position and disconnect the sawmill battery ground terminal. Failure to do so will result in

serious injury or death.

See SECTION 4 for the appropriate wiring

diagram to aid in installation.

1.

Remove the front panel (leave wire con-
nections) from the control box.

Using the back side of the front panel for
a guideline, cut out holes in the front
panel lexan decal for the debarker on/off
and in/out switches.

Install the provided debarker on/off and
infout switches, 1/16" nylon washers, and
rubber boots in place as shown. See Fig.
2-6.

See Fig. 2-7. Connect the red wire from
the AUX post of the circuit breaker CB1
to the top terminal on the debarker
on/off switch.

Connect the red wire labeled "3" from
the debarker harness to the bottom ter-
minal on the debarker on/off switch.

Connect the black wire labeled "4" from
the debarker harness to the top middle
terminal on the debarker in/out switch.

Connect the red wire labeled "5" from
the debarker harness to the bottom
middle terminal on the debarker in/out
switch.

Connect the red wire from the AUX post
of the circuit breaker CB2 to the top end
terminal on the debarker in/out switch.

Connect the black wire from the ground
stud to the bottom end terminal on the
debarker in/out switch.

Rubber

Boot (2) — &

o
Nylon/@

Washer (2) € £

// Debarker
On/Off Switch

Debarker ~
In/Out Switch

3H1148-1

Debarker
On/Off
Switch

Debarker
In/Out

© |

‘ ° Ground Stud

“‘\\m Debarker Harness

Circuit

WV = S el
) W N P
Circuit ‘
FIG. 2-7

Breaker
Only wires referred to here are shown. y ] Breaker
3H1148-2 (CB1) —f (CB2)
10. Reinstall the front panel to the control
box.
2-4 WM doc 4/4/24 Installation



Alignment I]

SECTION 3 ALIGNMENT

DANGER! Before performing any service to this equipment, turn the power toggle switch to the
OFF position and disconnect the sawmill battery ground terminal. Failure to do so will result in

serious injury or death.

The debarker blade must be aligned to the sawmill blade to insure proper operation. The debarker blade operates parallel

with and aligned vertically with the sawmill blade.

1. Use the debarker in/out switch to move the
debarker all the way in.

2. Turn the power toggle switch to OFF (0) and
lock the control box. to prevent the debarker

from being turned on while performing align-
ment procedures.

3. Check the squareness of the debarker with the
sawmill blade.

4. Adjust the debarker mounts if necessary until
the debarker is square with the sawmill
blade.See Fig. 3-1.

5. Loosen the debarker mounting bolts.

6. Tilt the debarker frame as necessary until the
debarker is square with the sawmill blade.

7. Retighten the mounting bolts.

8. Clip the blade guide alignment tool to the saw- -
mill blade. See Fig. 3-2.

9. Make sure the tool lies flat on the blade and
does not contact a tooth that could cause it to
angle.

10. Check the height of the debarker blade against
the alignment tool.

The bottom edge of the tool should align with the
center of the debarker blade.

a. Adjust the blade up or down by loosen-

Loosen mounting bolt
to tilt debarker frame

FIG. 3-1

Adjust bolt to move
motor and blade up or down

Loosen jam nut

Loosen motor
mounting bolts (4)

Alignment tool

ing the four blade motor mount bolts. (@)
b. Loosen the jam nut on the adjustment = =
bolt. | H \
c. Turn the adjustment bolt clockwise to e e E— >
, )
push the motor and blade down. Disbaiker 1/2 Debarker Sawmill
blade blade

d. Turn the adjustment bolt counterclock- blade
wise and slide the motor up to raise the
motor and blade.
e. Retighten the adjustment bolt jam nut and four motor mount bolts.

11. Use the debarker in/out switch to move the debarker all the way out.

thickness FIG. 3-2

12. Move the blade guide alignment tool on the sawmill blade and check the position of the debarker blade against the tool.

13. Readjust the debarker mounting bolts until the debarker assembly parallel to the blade.

Alignment WM doc 4/4/24

3-1



Operation and Maintenance
Locking Pin Operation

SECTION 4 OPERATION AND MAINTENANCE
41 Locking Pin Operation

The debarker is equipped with a locking pin. Insert the lock-
ing pin to lock the debarker in place when towing the saw-
mill. Remove the locking pin to unlock the debarker while the
debarking is required during sawing.

BEFORE OPERATION

1. Make sure the locking pin is removed from its travel
position.

2. Turn the power toggle switch to OFF (0).

3. Pull the debarker out to relieve pressure on the locking

pin. . .
Locking pin
4. Remove the locking pin. in travel position

BEFORE TOWING =

1. Lock the debarker in the travel position.

2. Use the debarker in/out switch to move the debarker all
the way in.

3. Push the debarker in until the travel position holes align. %L = —
4. Insert the locking pin. ﬁ 3H11I§F(_;7.D4-1

To move the debarker out of the way during sawing, use
the debarker in/out switch to move the debarker all the way out.

4.2 Control Overview

The Debarker Option allows you to remove bark from logs ahead of the bandsaw blade. This prevents the bandsaw blade
from contacting dirt, sand, or other debris in the bark that can dull the blade.

The debarker control includes two toggle switches.
BLADE MOTOR ON/OFF TOGGLE SWITCH
Turns the blade motor on to start the debarker blade. The saw-
mill power toggle switch must be on and the sawmill power
feed joystick must be activated in the forward direction before
the blade motor can be turned on.
DEBARKER IN/OUT SWITCH

Moves the debarker cutting head toward or away from the log.

4.3 Operation

DANGER! Make sure all guards and covers are

A in place and secured before operating the
debarker option. Failure to do so may result in
serious injury.

DANGER! Keep all persons out of the path of
moving equipment when operating the debarker.
Failure to do so will result in serious injury.

4-1 WM doc 4/4/24 Operation and Maintenance



Maintenance

Operation and Maintenance I]

1. Make sure the warning light is on (or bell sounds prior to Rev. A.07) when the debarker is turned on.
WARNING! Debarker is ON when warning light is ON (or bell sounds (prior to Rev. A.07)). DO
NOT disconnect the warning light (or bell). Doing so may result in serious injury.

2. Use the in/out switch to pivot the debarker all the way out.

3. Move the sawmill carriage forward and pivot the debarker in until the debarker blade engages with the end/side of the
log.

4. Turn the debarker on/off switch to ON (1).

Proceed with cutting. The in/out switch will keep the debarker against the side of the log. Depending on log shape, you
may have to pivot the debarker in and out for smooth cutting.

NOTE: The debarker can continuously remove up to approximately 1” of material from the log;
no motor cool down time is required. Slower feed rates may be required for optimal debarker
operation.

6. Once the carriage is past the end of the log, pivot the debarker away from the log. Return the carriage.

NOTE: Always remember to pivot the debarker out of the way of the log before returning the car-
riage after the cut. DO NOT move the carriage forward while the debarker is contacting the log
without the blade spinning.

7. When done sawing and ready to store or transport the sawmill, place the debarker in its travel position before towing
the sawmill (See Section 4.1).

4.4 Maintenance

WARNING! Before performing any service to this equipment, turn the power toggle switch to the
OFF position and disconnect the sawmill battery ground terminal. Failure to do so will result in
serious injury or death.

1. Periodically check the flexible guard. Replace the guard as needed.
2. Periodically check the debarker blade. Align or replace as needed.

WARNING! Before replacing the debarker blade, move the sawmill blade guide arm in front of
the sawmill blade to cover the blade teeth.

BLADE REPLACEMENT

Place one wrench on the blade holder bushing, above the blade.
Place the other wrench on the lower hex nut.

Remove the hex nut and washer.

Remove the blade and washer.

Reinstall the washer with the new blade.

o o~ 0w N =

Reinstall the hex nut and washer and tighten to 35 foot-pounds (+5).

CAUTION! Tighten the blade hex nut manually. Using power-assisted tools may result in
over-torquing and damage to the bolt.

Operation and Maintenance WM doc 4/4/24 4-2



Operation and Maintenance
Troubleshooting

4.5 Troubleshooting

DANGER! Before performing any service to this equipment, turn the power toggle switch to the
OFF position and disconnect the sawmill battery ground terminal. Failure to do so will result in
serious injury or death.

PROBLEM CAUSE SOLUTION

Circuit breaker tripping Wood or bark jammed in blade Turn power toggle switch to OFF position. Remove wood
guard or bark from blade guard
Circuit breaker weak from Replace circuit breaker

repeated tripping.

Light comes on, but Circuit breaker tripped Reset circuit breaker.
debarker motor and

warning light (or horn

prior to Rev. A.07) do not

operate

Debarker shuts off, but Loose wiring connection Check wiring connections inside control box.
the circuit breaker is not

tripped.

Debarker will not shut off. Solenoid is stuck closed. Replace solenoid.

4-3 WM doc 4/4/24 Operation and Maintenance



Electrical Information

Wiring Diagrams, D24 (LT35 Rev. A6.08+/LT35HD Rev. A6.10+)

SECTION 5 ELECTRICAL INFORMATION

5.1

Wiring Diagrams, D24 (LT35 Rev. A6.08+/LT35HD Rev. A6.10+)

G1
101 k3 I |5 2 z
L L
Battery —
TOZ | im0 R
I M1 1
| Fi ™ 1
03 savsEr T CdAwsaEYr dAWG AN /
1
Hyd Motor Solenaid GND Contact Assy |
04 Hyd Matar |
_______________ |
104 S5 I
2
oo LA
103 Hyd Yalve Switch |
L - Ul Mils Griy
M2
+ - A
106
Starter Solenoid
Starter Motor
107 A DB /2214
£ Ksl AEANWS FED JEANG B /1
+ |-
108 ; Hi
H
109 L ! s LA —
4
EMGINE_HARMESS 2M : 108
1 10 Starter Solenoid
16 ARG ELK /)
ik B M3
N AVGFED BATD CAUX JEAWGRED iy i JEAVEELN
S04
! 12 . Up,/Dn Motor
¢ & o ©
& 12 A
NS
Ul
114 - : i SimpleSet Bridge u3
T AMGYE | Zawseen 1 22 AW B SimpleSet Encader
% ZANGHY 2 ge ZANEELY
115 N:%% Cisicaizn P TEED) A {
M z7 AnE weT 4 22 ANG WHT
GHD( 10 ¢
PAMAL3]
“"Ws'gg% TTETEL
i
116 =
uz
SimpleSet Controller
117
52
CB2 UpiDrown Crum Switch
118 >\
I\ ssawsrm BATO CAUX v
GND
104 o
119 E 2201
E
b
Frofect Bescriphion Page Description:
120 y *FENTER DESCRIPTION = =
ACC DB IN OUT e e o | - =
Ace N e e Wood-Mizer
: i e | pron | n asmw s,
Trkianannle, TH 46214 USh
121 Orignal T p—— Vi ey Lo
Remply=me 1 = +
Pzl Iy Cue , Beisian Py
[I— Tt 7. poy 5| rogmgoun 5 | i g

FIG. 5-1 PAGE 1 OF 2

Electrical Information

WM doc 4/4/24

5-1



Electrical Information
Wiring Diagrams, D24 (LT35 Rev. A6.08+/LT35HD Rev. A6.10+)

1120 1118
201 ACC GND
F A
202
10 ANGELK /]
u4
203 D Vsfe dule 5
o Py I AWE LK /]
us |—(
& nesclles, Fowe Fead )
204 JE ANGELL aue : e -
A 26 ANG G e o = c- R1
st Fotentiomater
36 ARGRED O ] ot
205 - TB1 _|_( o
D2
N AW E B D h 1EAVGRED 18 ANGELE Vv
206 b
10 AWEFED 17 AWE FED [ 12 ANGELE /1
HEAT STk i \Eapmor, 4000uF
e AT SR
207 N
E | M S0 AWGELK /]
M
208
H
209 E;Flmm Suitech
T Ul (M | | N— Fwd/Rev Motor
@ 1
210 ﬁ3 E
BAT AL 7
10 AWGRED gy
oSUAC
211
CB1 P mm e m e m e m e ——— !
212 ;\ | 53 5M |
BATO CAUX |1 AWGRED D/c i ANGRED 3 {3\ 16 AWSELK l /1
104 | Deharker On/Off Y |
213 J - |
[ == = el
|
|
CBS
[ ;\ 5M M5 |
214 . /DB BAT AUR  pawsren + = 1P ANEEE ‘ /
I Qo4 ‘
212 |
] Debarker Motor
215 | 1LANERK ‘
I
: 14 AWG FED |
1.120
216 I DB_IN_OUT 2o !
[ R = T |
[ Cgﬁ | i \
2 17 | 1 i Debarker In/Out Motor I
| 4 3 ‘
| —e e
B b |
| 2040 & 54 34 AE BLE |
218 54 Legend Debarker InfOut Switch |
PO R o Syt S S S e N SIS Ty T Sl SN R Y e T
Cebarker Gpticn Only
219
[ — Page Description:
220 **ENTER DESCRIPTION e pT——
Senans T = [ == - =
e e Wood-Mizer
warea | 3ezaow | wen 21N 100 5
Tnfianapaks, TH 45214 (B2,
221 arignal gz | Fanwinn Wouring Lamatan
[—— = +
R be=d o Cue . Bz Mooz
Pioyious aags 1 | Tatal na. o gagm 3| PageGaup 5 | Mewpage 3

FIG. 5-2 PAGE 2 OF 2

5-2

WM doc 4/4/24

Electrical Information



Electrical Information
Component List, D24 (LT35 Rev. A6.08+/LT35HD Rev. A6.10+)

5.2 Component List, D24 (LT35 Rev. A6.08+/LT35HD Rev. A6.10+)

Component List
Item Mfg. Part No. Mfg. Wood-Mizer Description
Part No.

Cc1 052365 Wood-Mizer, LLC 052365 Capacitor Assembly, P/F Filter
CB1 75105 Various 053464 Circuit Breaker, 10A Manual Reset
CB2 75105 Various 053464 Circuit Breaker, 10A Manual Reset
CB3 1648-009-050-006 Mechanical products 024256 Circuit Breaker, 50A
CcB4 1648-009-050-006 Mechanical products 024256 Circuit Breaker, 50A
CB5 1648-009-050-006 Mechanical products 024256 Circuit Breaker, 50A
CB6 75105 Various 053464 Circuit Breaker, 10A Manual Reset

D1 052363 Wood-Mizer, LLC 052363 Diode Assembly

D2 052294 Wood-Mizer, LLC 052294 Suppressor Assembly, 92+ Power Feed

F1 MEG225 Littelfuse 053339 MEGA Fuse 225A

F2 MEG150 Littelfuse 052370-150 | MEGA Fuse 150A

F3 LTFS-0287005.L Littelfuse 024150-5 | Fuse, 5AATO Blade Tan
G1 24M7 wet East Penn P12315 Battery, 12V 24M7

Manufacturing (Deka)
H1 N430-0200-8111 & Sendec 015401 Meter, Hour
801-416 015401

Ks1 1218 W/BOOT P04350 Switch, Key
M1 4085-018 Iskra 038683 Motor, Hydraulic Pump
M3 4085-018 Current Applications 006747 0.50 HP DC Motor
M4 4085-018 Current Applications 006747 0.50 HP DC Motor
M5 4085-018 Current Applications 006747 0.50 HP DC Motor

R1 076050 Wood-Mizer, LLC 076050 Potentiometer, 1K

S2 2601AF2S12 Schneider Electric - Drum Switch, U/D

S5 024198 Wood-Mizer, LLC 024198 Switch, Hydraulic Micro

U1 053373 Wood-Mizer, LLC 053373 Bridge, SS Key

u2 053774 Key Electronics 053774 Controller, SimpleSet Key

u3 074021 Wood-Mizer, LLC 074021 Encoder Assembly, SimpleSet

u4 024387 Key Electronics 024387 Module, Mosfet

us 024396 Key Electronics 024396 Controller, Power Feed

Electrical Information WM doc 4/4/24 5-3



Electrical Information
Wiring Diagrams, G25 & D17 (Rev. A6.00+)

5.3 Wiring Diagrams, G25 & D17 (Rev. A6.00+)

G1
101 + | | 2 2
| I
Battery — CHASSIS
102
r--"—"">"=-"~""~""=-"~"~"~"="="=~"=~"~"=~="=~"=—=-“~“"=—==—" =/ = I\; . |
| F1 ™ |
| _1AWG BLK 1 AWG BLK 1AWG BLK + T _1AWGBLK 1AWG BLK /
103 9 | 225A Positive Contact Strip Assy Hyd Motor Solenoid : : GND Contact Assy |
§ | 3 104 Hyd Motor |
,,,,,,,,,,,,,,,, E
3 ‘ E [
104 [ g ™ S5 |
| 1 2
F2 O O/C |
150A I -103 Hyd Valve Switch |
L - - -
105 Hydraulic Mills Only
oM M2
18 6 AWG RED || + -
106 1110
A Starter Solenoid
g Starter Motor
o
E
8 3
107 § BAT GND. 6 AWG BLK
k E:/:lSwitch CB6* tomucreD g, LF ﬁ:- Tlc 105A
roem s d ”1”2”?;’ DB/2215 s  ssawsve - ernator,
108 ! |
BAT! H L 16 AWG RED 16 AWG BLK
] H o + -
109 H1
ENGINE CONNECTOR " 2M
1 10 ENGINE_HARNESS -106
Starter Solenoid
10 AWG BLK
CB4
111 b
\_10 AWG RED BATO OAUX 10 AWG RED M
50A
1 12 5 Up/Dn Motor
[)
113 GND__ 12v A
ul
114 123 456 Bridge u3
o asve T TTT 22AWGBRN 1 22 AWG BRN SimpleSet Encoder
D 22AWGEBU 2 22 AWG BLU
115 Bafsl ZWG VEL 22AWGBIK 3 22 AWG BLK
V) 22 AWG WHT 4 22 AWG WHT
e :
I
PW”?‘\é@ﬂ AT VET
116 | W —
u2
SimpleSet Controller
sO 30 10
117
- O 4Q 0 52
B g uprpown Drum swich
118 ;1\ %
N 14 AWG RED BATO CAUX 7 \ 4
10A GND
119 % 2.201
E
120 \/ - ]
acc b 1N_oUT Wood-Mizer
2.201 2.217
121 * Added 07/18 Project Description: **ENTER DESCRIPTION
Revision: Pg Desc:
Mounting Location: + Type: Schematic multi-line
Prev. pg: ‘ Page: 1| Next pg: 2 ‘ Total Pgs: 3
FIG. 5-3 PAGE 1 OF 2
5-4 WM doc 4/4/24 Electrical Information



Electrical Information .
Wiring Diagrams, G25 & D17 (Rev. A6.00+)

1.120 1118
201 ACC GND
A A
202
20 AWEBLK
203 [ Mosfet Mol SaE
us
& nircller, Fower Feed )
204 16 AVGELL P ::TDE o — W
16 AVG BN G| oo s — = ————————= |R1
15 AWGED = . v —1 AL Potentiometer
205 TB1 &
D1 D2
wavaay ™| 16 A¥G RED {Sﬁ 18 AWGE ALK
L~
206 ‘ c1
A0 Y G RED 12 AN G RED 12 AWGE ALK
HEAT_ SN _+| Capicitor, 4000uF
207 15 WEEED
2 ‘ 10 AWG BLK
208 [T
( M4
Lol s Qs waveay  + 5 10AWE RN
51
209 10 WE Y b , PIF Drum Switch Furd /v Motor
@ 1o
210 ﬁ3 2
10 ANG RED BATO O'N‘JX il
S04
2%
CB1 T |
212 ;\ | S3 5M |
BATO OAJJ)( | 16 AVGRED O/O 16 AN G R 3 O 16 AVGALE |
| Deharker OnfOff 5 |
108,
213 ‘ - |
| Red N '
e e S |
214 I CB5 '
| ;\ 5M M5 |
| 5 BAT A o avsren I 10 AN G R ) = 10 AVGALK 1
fapa BB -——— | 1
215 ' - 212
| Debarker Motor
| 14AVGALK l
|
216 : s |
| |
| il s |
217 | ! M6 '
| 3 Debarker In/Out Motor |
| ! 4 4 |
218 i }% I
200 40§ s4 14 AYGALK |
I SALegend Deharker Infout Switch |
e e e e e e
219 Debarker Option Only
220 = 5
Wood-Mizer
221 Project Description: **ENTER DESCRIPTION
Revision: Pg Desc
MoLntng Location: + Typa: Schematic muti-line
Fraw, pg: 1 |Paqe: 2| Mext pgi Al |Tot;-1\ Fgs 3

FIG. 5-4 PAGE 2 OF 2

Electrical Information WM doc 4/4/24 5-5



=

Electrical Information
Component List, G25 & D17 (Rev. A6.00+)

5.4 Component List, G25 & D17 (Rev. A6.00+)

Component List
Item Mfg. Part No. Mfg. Wood-Mizer Description
Part No.
ALT1 050287 Delphi 050287 Alternator, 105A
Cc1 052365 Wood-Mizer, LLC 052365 Capacitor Assembly, P/F Filter
CcB1 75115 Various E20430 Circuit Breaker, 15A
CB2 75115 Various E20430 Circuit Breaker, 15A
CB3 1648-009-050-006 Mechanical products 024256 Circuit Breaker, 50A
CB4 1648-009-050-006 Mechanical products 024256 Circuit Breaker, 50A
CB5 1648-009-050-006 Mechanical products 024256 Circuit Breaker, 50A
D1 052363 Wood-Mizer, LLC 052363 Diode Assembly
D2 052294 Wood-Mizer, LLC 052294 Suppressor Assembly, 92+ Power Feed
F1 MEG225 Littelfuse 053339 MEGA Fuse 225A
F2 MEG150 Littelfuse 052370-150 | MEGA Fuse 150A
G1 24M7 wet East Penn P12315 Battery, 12V 24M7
Manufacturing (Deka)
H1 N430-0200-8111 & Sendec 015401 Meter, Hour
801-416 015401
KS1 1218 W/BOOT P04350 Switch, Key
M1 4085-018 Iskra 038683 Motor, Hydraulic Pump
M3 4085-018 Current Applications 006747 0.50 HP DC Motor
M4 4085-018 Current Applications 006747 0.50 HP DC Motor
M5 4085-018 Current Applications 006747 0.50 HP DC Motor
R1 076050 Wood-Mizer, LLC 076050 Potentiometer, 1K
S2 2601AF2S12 Schneider Electric --- Drum Switch, U/D
S5 024198 Wood-Mizer, LLC 024198 Switch, Hydraulic Micro
u1 053373 Wood-Mizer, LLC 053373 Bridge, SS Key
u2 053774 Key Electronics 053774 Controller, SimpleSet Key
u3 074021 Wood-Mizer, LLC 074021 Encoder Assembly, SimpleSet
u4 024387 Key Electronics 024387 Module, Mosfet
us 024396 Key Electronics 024396 Controller, Power Feed
5-6 WM doc 4/4/24 Electrical Information




Electrical Information .

Wiring Diagrams, G25 & D17 (Rev. A4.00 - A5.00)

5.5 Wiring Diagrams, G25 & D17 (Rev. A4.00 - A5.00)

G1
101 @ i |
Battery — qHassis
102 @ || msmesssseessmspess s g e s ps sy e s e e e S g g
r |
| Fi 1M ™ Ll |
| 1AW ALK 1 AWG BIK I I 1 AWG BIK. l_::l 1AW BLK I I 1awsak O] ~ IAWGEIK I_:I 1awc sk | M
103 &l I 225A Hyd EnableSalencid Posifve ContRr SRSt Hyd Motor Solenoid GND Contact Assy |
= | = 104 Hyd Motor |
B s st e e R R e e B e 1 E
z E '
104 | & 7M 5h |
I 1 2
B - oS =
1504 I 103 Hyd Walve Switch |
e ey 2o g, Eeeves ey p g e wpe s s ez ooy
105 Hydraulic Mills Only
2M M2
5AWG RED || b -
106 1T 110
Starter Solencid
5 Starter Motor
a 5
107 & “ BAT GND 5 AWG BLE
2|
3 KS1 ALT1
KeySwieh . J0AWE RED DB /2214 LF Alternator, 1054
108 ! jO 1231
BATE 5 o l l 1 3 IGN 16 AWG BLK /)
Il B (R ) + 5
1 T 1 I T
109 B I . 3 H1
- g
110 TO_ENGINE_HARNESS N e
Starter Solenaid
10 AWG BLE
111 - M3
IN_10 AWE RED BATO OAUX 10 AWE BED_py 10 AWFBLK
504
112 Up/Dn Motor
[J] [
113 GND 12v 1 A
U1
114 ; i i T 54840 S mpleSet Bridge U3
W AWE vEL zzawsemw 1 22 AW BRI SimpleSet Encoder
GNBR(II Z2awGoy 2 22 AWG BLU.
WG VEL
115 %{*8 AWEVEL 22AWEEK 3 22 AWG BLK |
¥ gawswsr 4 o 22 AWG WHT
SBg
Sy
116 =
U2
SimpleSet Controller
sQ a) 1D
117 )
Q @ D |g 3H1136C
CB2 B UniDonn Drum Swich
118 g F
N 14 AWE RED BATO OAUX B v
GND
154
119 3 2201
£
120 Y - ®
acc 08 1M ouT Wood-Mizer
2.201 2.216
121 Project Description: LT35 Control
Revision: Pg Desc:
Mounting Location: + Type: Schematic multi-line
Prev. pg: | Page: 1 | Next pg: 2 | Total Pgs: 3
FIG. 5-5 PAGE 1 OF 2
Electrical Information WM doc 4/4/24 5-7



Electrical Information
Wiring Diagrams, G25 & D17 (Rev. A4.00 - A5.00)

5.6 Wiring Diagrams, G25 & D17 (Rev. A4.00 - A5.00)

201

202

203

204

205

206

207

208

209

210

211

212

213

214

215

216

217

218

219

220

221

1.120 1118
ACC GND
A 4
10 AWG BIK
Mosfet Module |
L2 proee T 16 AWG B
= uUs
ontroller, Power Feed
15 AWE LU i
N 16 AWE GRI. -
16 AWE RED Y} a0 el
TB1
D1
IN_10AWG BLU. > ~ 18 AWE RED 18 AW BIK. /)
J\ Gl
10 AWG RED 12 AWG RED | 12 AW BLK /1
HEAT_SIHK F Capicitor, 4000uF
h__IEAWG AED
N
I M J10AWGBLE /
0. O O
q( M4
O @ Qs 10AWE LU 4 10 AWE GRI
51
JOAWE GRA ™ 1 P{F Drum Switch Fwd/Rev Motor
8
&
U
2
2
I0AWE RED g BATO CAUX
S0A
T sl e S ] S e e S S 6
IE |
5 | s3 5M |
BATO CAUX |_sesacem 0y 16 AWG RED N 16 AWE BLK |
154 | Debarker On/Off Y |
214
RS Sl e & '
|
|
‘ ChS M5 |
5M |
I 1408 | DB-# BATO OAUX 10AWG RED || 10 AWEG RED + 10 AWG B
| S04 L I
212 |
| Debarker Motor
‘ 14 AWG BLE |
|
|
|
| 1,120 |
| DB_IN_OUT
| |
|
| Mé
| Debarker In/Out Mator I
|
|
1030 5
| }% | 3H1138C
406 |
‘ S4Legend
OO ki s ionis s O |
Debarker Option Only
Wood-Mizer
ooa-iviizer
Project Description: LT35 Control
Revision : Pg Desc:
Mounting Location: + Type: Schematic multi-line
Prev. pg: 1 | Page: 2 |Nextpg: =BOM ‘ Total Pgs: 3

FIG. 5-6 PAGE 2 OF 2

5-8

WM doc 4/4/24 Electrical Information



Electrical Information
Component List, G25 & D17 (Rev. A4.00 - A5.00)

5.7 Component List, G25 & D17 (Rev. A4.00 - A5.00)

Component List
ltem Mfg. Part No. Mfg. Wood-Mizer Description
Part No.
ALT1 050287 Delphi 050287 Alternator, 105A
Cc1 052365 Wood-Mizer, LLC 052365 Capacitor Assembly, P/F Filter
CB1 75115 Various E20430 Circuit Breaker, 15A
CB2 75115 Various E20430 Circuit Breaker, 15A
CB3 1648-009-050-006 Mechanical products 021256 Circuit Breaker, 50A
CcB4 1648-009-050-006 Mechanical products 021256 Circuit Breaker, 50A
CB5 1648-009-050-006 Mechanical products 021256 Circuit Breaker, 50A
D1 052363 Wood-Mizer, LLC 052363 Diode Assembly
D2 052294 Wood-Mizer, LLC 052294 Suppressor Assembly, 92+ Power Feed
F1 MEG225 Littelfuse 053339 MEGA Fuse 225A
F2 MEG150 Littelfuse 052370-150 | MEGA Fuse 150A
G1 24M7 wet East Penn P12315 Battery, 12V 24M7
Manufacturing (Deka)
H1 N430-0200-8111 & Sendec 015401 Meter, Hour
801-416 015401
KS1 1218 W/BOOT P04350 Switch, Key
M1 4085-018 Iskra 038683 Motor, Hydraulic Pump
M3 4085-018 Current Applications 006747 0.50 HP DC Motor
M4 4085-018 Current Applications 006747 0.50 HP DC Motor
M5 4085-018 Current Applications 006747 0.50 HP DC Motor
R1 076050 Wood-Mizer, LLC 076050 Potentiometer, 1K
S2 2601AF2S12 Schneider Electric - Drum Switch, U/D
S5 024198 Wood-Mizer, LLC 024198 Switch, Hydraulic Micro
u1 053373 Wood-Mizer, LLC 053373 Bridge, SS Key
u2 053774 Key Electronics 053774 Controller, SimpleSet Key
u3 074021 Wood-Mizer, LLC 074021 Encoder Assembly, SimpleSet
U4 024387 Key Electronics 024387 Module, Mosfet
us 024396 Key Electronics 024396 Controller, Power Feed

Electrical Information

WM doc 4/4/24

5-9



Replacement Parts
Debarker Assembly

SECTION 6 DEBARKER PARTS

6.1 Debarker Assembly
3H1146-1G
REF PART # DESCRIPTION COMMENTS QTY.
076030-FI DEBARKER ASSEMBLY, LT35 (BOXED) (2014) 1
076030 DEBARKER ASSEMBLY, LT35 (2014) 1
1 Pivot Arm Parts (See Section 6.2)
2 Cutter Head Parts (See Section 6.3)
Solenoid/Debarker Parts (See Section 6.5)
6-1 WM doc 4/4/24 Replacement Parts



Replacement Parts
Pivot Arm Assembly

6.2 Pivot Arm Assembly

3H1146-51

ADANGER
Rotating Cutter Head

247 (& i@
50 @D‘L_—}
g

REF PART # DESCRIPTION COMMENTS QTY.

1 062890 PLATE, LT35 DEBARKER MOUNT 062890 and 065769 replace 1
076025 debarker mount plate to
improve debarker installation

(Rev. A.01).

2 023720 CAP, RUBBER, 2.5 D X 3 1

079214 MOTOR, CURRENT APPLICATIONS 1/30HP Replaced P09698-1 1/30 HP 1
12VDC GEAR 62RPM 12VDC 53:1 Gear

Motor with P12756 End Hous-
ing, P12569 Gear Kit, P12800
Brush Kit and 009695 Shaft Kit

(Rev. A.08).
4 F05005-54 SCREW, 1/4-20 X 3 1/2” HEX HEAD CAP GRADE 1
5

5 F05011-14 WASHER, 1/4” SPLIT LOCK 1
6 F05011-11 WASHER, 1/4”SAE FLAT 4
7 076161 GUARD WELDMENT, LT35 DEBARKER 1
8 F81037-7 NUT, M20 X 1.5 ZINC PLATED THIN 2
9 076051 KEY, 6 X 6 X 25MM 1
10 | 076052 PULLEY, 7" X 20MM ID 1

Replacement Parts WM doc 4/4/24 6-2



Replacement Parts

Pivot Arm Assembly
REF PART # DESCRIPTION COMMENTS QTY.
1" 016181 SHEAVE, GEARMOTOR PINNED 1
12 F05012-34 PIN, 1/8” X 1” ROLL 1
13 076047 WELDMENT, LT35 DEBARKER PIVOT ARM 1
14 F05010-21 NUT, 1/4-20 SWAGED 1
15 076034 SPACER, LT35 DEBARKER 1
16 023637 TENSIONER WELDMENT, GEARMOTOR 1
17 P04031 BELT, 4L280 1
18 F05010-69 NUT, 1/4-20 NYLON LOCK 1
19 076139 BUSHING, DEBARKER SPRING RETAINING 1
20 F05006-95 BOLT, 5/16-18 X 3/4” FHS ZINC 1
21 076039 WASHER, LT35 TORSION SPRING 1
22 098605 SPRING, DEBARKER TENSION 1
23 087353 BEARING, SKF 6205 2RS ROLLER 4
24 076037 SHIM, 1” ID 1-1/4” OD 1
25 076048 WELDMENT, DEBARKER SWING ARM 1
26 F05005-101 BOLT, 1/4-20 X 1” HEX HEAD GRADE 5 1
27 046412 PIN, 3/8 X 1 3/8” RND WIRE LOCK 1
28 033475 GROMMET, 5/8 ID 3/16” GW RUBBER 1
29 F05008-50 BOLT, 1/2-13 X 1” HEX HEAD 3
30 F05011-9 WASHER, 1/2” SPLIT LOCK 3
31 F05011-2 WASHER, 1/2” SAE FLAT 6
32 F05011-3 WASHER, 3/8” FLAT SAE 9
33 F05011-4 WASHER, 3/8” SPLIT LOCK 5
34 F05007-148 BOLT, 3/8-16 X 5/8” HEX HEAD GRADE 5 1
35 F05004-123 BOLT, 3/8-16 X 3 1/2” HEX HEAD GRADE 5 2
36 F05010-10 NUT, 3/8-16 HEX NYLON LOCK 2
37 F05007-87 BOLT, 3/8-16 X 1” HEX HEAD GRADE 5 4
38 0657691 PLATE, DEBARKER MOUNT SPACER 1
39 074557 GROMMET, HEYCO 13/16" 1
40 073555 LAMP ASSEMBLY, 180 DEGREE AMBER 1
STROBE
41 F05004-13 BOLT, 4-40X3/4 SL 2
42 076799 DECAL, DEBARKER LIGHT WARNING 2
43 F05011-20 WASHER, #10 SPLIT LOCK 4
44 F05004-152 SCREW, 10-32X5/8 HH MACHINE 4
076009 ARM ASSEMBLY, LT35 DEBARKER 1
45 110702 Weldment, LT35/LX150 Debarker 1
46 110703 Plate, LT35 Debarker Stop 1
47 F05005-191 Screw, 1/4-20x5/8 FHS 2
48 065717 Bumper, 1x3/4 Hard Silicone Rubber 2
49 F05011-14 Washer, 1/4 Split Lock 2
50 F05010-63 Nut, 1/4-20 Free Zinc 2

6-3

WM doc 4/4/24

Replacement Parts



Replacement Parts
Blade Motor Assembly

6.3 Blade Motor Assembly

Rev. A.07+
2
r
ADANGER
R ing Cutter Head
3H1146-2E
REF PART # DESCRIPTION COMMENTS QTY.
076053 HEAD ASSEMBLY, DEBARKER CUTTING 1
1 053683 Motor, 3/4 HP 12VDC Electric Std Mill 1
061794 Brush Kit, 1/2HP 12V DC 1
065732 Boot, LT35 Debarker Motor Rubber 1
3 F05005-31 Bolt, 1/4-20 x 1 1/2” Hex Head Full Thread 2
Cap
4 F05010-63 Nut, 1/4-20 Free 2
5 076055 Weldment, Debarker Cutter Head 1
6 076194 Retainer, LT35 Debarker Flex 1
7 076192 Guard, Debarker Flex 1
8 076147 Weldment, Debarker Blade Guide 1
9 F05011-14 Washer, 1/4” Split Lock 3
10 F05005-101 Bolt, 1/4-20 x 1” Hex Head Grade 5 3
1 071000 Bushing, Debarker Blade Holder 1

a

Replacement Parts

WM doc 4/4/24

6-4



Replacement Parts

Blade Motor Assembly
REF PART # DESCRIPTION COMMENTS QTY.

12 F05006-6 Screw, 5/16-18 x 5/16” SH Cup Point Set 2
13 071001 Washer, LT35 Debarker Blade 1
14 021236 Blade, 7” Dia. Debarker 1

065852 Blade, 7” Dia. Debarker w/1/2” Inserts 1

(Optional -- Purchased Separately)

15 076195 Guard, LT35 Debarker Depth 1
16 F05010-122 Nut, 3/4-10 Half Nylon Lock 1
17 F05009-62 Bolt, 5/16-18 x 1 1/4” Hex Head 2
18 F05011-16 Washer, 5/16” Standard Flat 2
19 F05010-6 Nut, 5/16-18 Swaged Hex 2
20 015849 Decal, LT15 Blade Guide Bar 1
21 076799 Decal, Debarker Light Warning 1

6-5

WM doc 4/4/24

Replacement Parts



Replacement Parts
Blade Motor Assembly

6.4 Blade Motor Assembly
Rev. A.04 - A.06

3H1146-8

REF PART # DESCRIPTION COMMENTS QTY.

076053 HEAD ASSEMBLY, DEBARKER CUTTING 1
1 053683 Motor, 3/4 HP 12VDC Electric Std Mill 1

061794 Brush Kit, 1/2HP 12V DC 1

065732 Boot, LT35 Debarker Motor Rubber 1
3 F05005-31 Bolt, 1/4-20 x 1 1/2” Hex Head Full Thread 2

Cap

4 F05010-63 Nut, 1/4-20 Free 2
5 076055 Weldment, Debarker Cutter Head 1
6 076194 Retainer, LT35 Debarker Flex 1
7 076192 Guard, Debarker Flex 1
8 076147 Weldment, Debarker Blade Guide 1
9 F05011-14 Washer, 1/4” Split Lock 3
10 F05005-101 Bolt, 1/4-20 x 1” Hex Head Grade 5 3

a

Replacement Parts

WM doc 4/4/24

6-6



Replacement Parts

Blade Motor Assembly
REF PART # DESCRIPTION COMMENTS QTY.
1" 071000 Bushing, Debarker Blade Holder 1
12 F05006-6 Screw, 5/16-18 x 5/16” SH Cup Point Set 2
13 071001 Washer, LT35 Debarker Blade 2
14 021236 Blade, 7” Dia. Debarker 1
065852 Blade, 7” Dia. Debarker w/1/2” Inserts 1
(Optional -- Purchased Separately)
15 076195 Guard, LT35 Debarker Depth 1
16 F05010-122 Nut, 3/4-10 Half Nylon Lock 1
17 021137 Horn, 12V DC 1
18 F05004-167 Bolt, 10-24x3/4 Unslotted HH 2
19 F05010-160 Nut, 10-24 Hex Nylock 2
20 F05009-62 Bolt, 5/16-18 x 1 1/4” Hex Head 2
21 F05011-16 Washer, 5/16” Standard Flat 2
22 F05010-6 Nut, 5/16-18 Swaged Hex 2

6-7

WM doc 4/4/24

Replacement Parts



Debarker Solenoid Assembly I]

6.5 Debarker Solenoid Assembly

3H1146-4
REF PART # DESCRIPTION COMMENTS QTY.
065749 SOLENOID/BREAKER ASSEMBLY, DEBARKER 1
1 065759 Cover Weldment, Debarker Solenoid/Breaker 1
2 065757 Plate, Debarker Solenoid/Breaker Mount 1
016371 Solenoid Kit, 200A 12V SPST Cont. Duty 1
3 015470 Solenoid, 200A 12V SPST Cont. Duty 1
015426 Diode Assembly, Solenoid Coil Chassis 1
GND
016370-927 Instruction Sheet, Solenoid Replacement 1
4 053440 Breaker, 60A Hi-Amp Panel Mount 1
5 F05005-15 Bolt, 1/4-20 x 1/2” Hex Head 2
6 F05011-14 Washer, 1/4” Split Lock 4
7 F05011-11 Washer, 1/4” SAE Flat 5
8 F05005-1 Bolt, 1/4-20 x 3/4” Full Thread Hex Head 3
9 F05005-38 Screw, 1/4-20 x 1” Hex Head Cap 2
10 F05010-9 Nut, 1/4-20 Keps 3

WM doc 4/4/24 6-8



Replacement Parts

Debarker Control Assembly

6.6 Debarker Control Assembly

22

v

@

0~

3H1147B
REF PART # DESCRIPTION COMMENTS QTY.
073518 CONTROL KIT, LT35 DEBARKER (BOXED) 1
(2014)
073524 CONTROL KIT, LT35 DEBARKER (2014) 1
1 P03027 Switch, SPST Toggle Quick Connect 1
2 P05251-1 Washer, 1/2” x 3/4” x 1/16” Nylon 2
3 P02575 Boot, Toggle Switch 2
4 024200 Switch, DPDT Toggle 21A Rev Mom Spade 1
069640 Wire Pack, LT35 Debarker Option 1
F05089-8 Tie Wrap, 3/16” x 10” UV Black 2

6-9

WM doc 4/4/24

Replacement Parts



	Table of Contents
	SECTION 1 Safety
	1.1 Safety Symbols
	1.2 Installation and Maintenance
	1.3 Operation and Towing

	SECTION 2 Debarker Installation
	2.1 Debarker Installation
	2.2 Harness Installation
	2.3 Control Component Installation

	SECTION 3 Alignment
	SECTION 4 Operation and Maintenance
	4.1 Locking Pin Operation
	4.2 Control Overview
	4.3 Operation
	4.4 Maintenance
	4.5 Troubleshooting

	SECTION 5 Electrical Information
	5.1 Wiring Diagrams, D24 (LT35 Rev. A6.08+/LT35HD Rev. A6.10+)
	5.2 Component List, D24 (LT35 Rev. A6.08+/LT35HD Rev. A6.10+)
	5.3 Wiring Diagrams, G25 & D17 (Rev. A6.00+)
	5.4 Component List, G25 & D17 (Rev. A6.00+)
	5.5 Wiring Diagrams, G25 & D17 (Rev. A4.00 - A5.00)
	5.6 Wiring Diagrams, G25 & D17 (Rev. A4.00 - A5.00)
	5.7 Component List, G25 & D17 (Rev. A4.00 - A5.00)

	SECTION 6 Debarker Parts
	6.1 Debarker Assembly
	6.2 Pivot Arm Assembly
	6.3 Blade Motor Assembly
	Rev. A.07+

	6.4 Blade Motor Assembly
	Rev. A.04 - A.06

	6.5 Debarker Solenoid Assembly
	6.6 Debarker Control Assembly




